SANTA BARBARA LOCAL AGENCY FORMATION COMMISSION
EXECUTIVE OFFICER'S REPORT

March 2, 2023 (Agenda)

LAFCO 22-09: 3266 Beach Club Road involving sphere of influence amendment and
annexation to the Carpinteria Sanitary District.
PROPONENT: Board of Directors, Carpinteria Sanitary District, by Resolution No. R-360,
adopted at its regular meeting held on October 18, 2022.
ACREAGE & The proposed sphere amendment and annexation includes 0.43 acres
LOCATION located at 3266 Beach Club Road and contains one parcel. The major cross

street is Padaro Lane. (APN’s 005-390-022). (Attachment A).

PURPOSE: Annexation to the Carpinteria Sanitary District is to provide sanitary sewer
services to an existing single-family residence that is currently in the
[...]
The primary purpose of this proposal is to allow for extension of public
sanitary sewer service to the parcel.

C.  Present capacity of public facilities and adequacy of public services the affected
agency provides or is authorized to provide.
The Carpinteria Sanitary District has, and will have, adequate capacity to
provide sanitary sewer service to the proposed parcel.

Sphere of Influence Questionnaire (10/26/2022)
This form can be downloaded from www.sblafco.org

ATTACHMENT B



Application to Amend Sphere of Influence

Page Two
D.  Existence of any social or economic communities of interest in the area.
None
E. The present and probable need for those public facilities and services of any

disadvantaged unincorporated communities within the existing Sphere of
Influence. N/A

Additional Comments

11.  Provide any other comments or justifications regarding the proposal.
Carpinteria Sanitary District has worked with property owners along Padaro Lane,
and in other beachfront developments, to effect septic to sewer conversion. These
projects have been supported by non-governmental organizations (e.g. Heal the Ocean),
government agencies, and the public, based on beneficial impacts to water quality.

12.  Enclose any pertinent staff reports and supporting documentation related to this proposal.
September 9, 2020 Ground Water Depth Report by GeoSolutions, Inc. (for adjacent
parcel)

13.  Notices and Staff Reports

List up to three persons to receive copies of the LAFCO notice of hearing and staff report.

Name Address
1. Derek K. Hunter, Jr. 10121 Miller Ave., Ste 200 Cupertino, CA 95014
) Craig Murray 5300 Sixth St. Carpinteria, CA 93013

3.
Who should be contacted if there are questions about this application?

Name Address Phone
Craig Murray 5300 Sixth Street, Carpinteria, CA 93013 805-684-7214 x112

Signature C—\ V_/é/—{ Date to/31/3%

Sphere of Influence Questionnaire (10/26/2022)
This form can be downloaded from www.sblafco.org

ATTACHMENT B



Exhibit A
Legal Description

LAFCO 22-
3266 Beach Club Road

Annexation to Carpinteria Sanitary District
APN 005-390-022

Lot 14 of the Serena Beach Club, in the County of Santa Barbara, State of California, as per map
of the same filed in Map Book 45, Pages 18 and 19 in the office of the County Recorder of said
County and State; described as follows:

Beginning at the northwesterly corner of said Lot 14, said point being on the centerline of Beach Club Road,
40.00 feet wide, said corner also being the northwesterly end of Course 8 of LAFCO 21-02, 3270-3284
Beach Club Road Annexation to the Carpinteria Sanitary District recorded January 27, 2021 as Instrument
No. 2021-0004866 Official Records of said County and State; thence,

1) N75° 30" 00”E, departing said LAFCO 21-02 annexation boundary, along the centerline of said
Beach Club Road and the northerly line of said Lot 14, as distance of 74.22 feet to the northeasterly
corner of said Lot 14; thence,

2) S01° 10’ 00"E, departing said centerline and along the easterly line of said Lot 14, a distance of
252.53 feet to the southeasterly corner of said Lot 14; thence,

3) S71°19° 00”W, along the southerly line of said Lot 14, a distance of 74.83 feet to the southwesterly
corner of said Lot 14, said corner also being the southerly end of said Course 8 of said LAFCO 21-
02 Annexation; thence,

4) NO1° 10" 00"W, along the westerly line of said Lot 4 and along said Course 8 a distance of 258.00
feet to the Point of Beginning.

Containing 18,891 sq. {t./0.433 acres more or less

End of Description
Prepared by: Jon McKellar, PLS 7578
Approved As To Form
And Surveying Content
Aleksandar Jevremovic, PLS 8378
Santa Barbara County Surveyor
Pagelofl

ATTACHMENT B



NORTH
0 50 100
i ————— T

Scale 1" = 40'

LEGEND -

oo Existing District

m=_ mm Proposed Annex. e
Course in Legal

Description
OR  Official Record

GHWAY u.s. \ol

STATE Wl

Vicinity Map
Not to Scale

NORTH

Exhibit B
LAFCO 22-
3266 Beach Club Road
Annexation to Carpinteria Sanitary District

APN 005-390-022
Lot 14 of Serena Beach Club
Book 45, Pgs 18-19 Maps
County of Santa Barbara, State of California

Approved As To Form And Surveying Content

Aleksandar Jevremovic, PLS 8378
Santa Barbara County Surveyor

A Professional Land Surveying & Consulting Company
PO Box 2341

Santa Maria, CA 93457
805-680-1895 bus.
jon@jonmckellar.com
http:/iwww.jonmckellar.com

ATTACHMENT B



Exhibit C

LAFCO 22-
3266 Beach Club Road
Annexation to the Carpinteria Sanitary District

Street List Fronting LAFCO 22-

Beach Front Drive 74’ +/-

Page1of1l

ATTACHMENT B



PUEBLO LANDS

POR.

,m_z_m S
S8

RAILROAD

005-Pg, 39

0
Parcels a
only and
legolity or o
County of Santa Barbara, Calif.
@) nenmn

N
Assessor
purposes
porcel
Assessor’'s Map Bk,

'Serena Beach Club”

Pg. 18-19 , Tract

05/09/ 1958 R.M. Bk. 45 ,

ATTACHMENT B



NOTICE OF EXEMPTION

To: County Clerk
County of Santa Barbara
105 East Anapamu Street
Santa Barbara, CA 93101

From: Carpinteria Sanitary District
5300 Sixth Street
Carpinteria, CA 93013
Project Title: 3266 Beach Club Road Annexation to the Carpinteria Sanitary District
Project Location-Specific: 3266 Beach Club Road
Project Location City: Unincorporated Project Location County: Santa Barbara County
Description of Nature, Purpose and Beneficiaries of Project: Annexation of single developed parcel
meeting current zoning density criteria to the Carpinteria Sanitary District to allow for provision of public
sanitary sewer service.
Name of Public Agency Approving Project: Carpinteria Sanitary District
Name of Person or Agency Carrying Out Project: Santa Barbara LAFCO
Exempt Status:
Ministerial
Declaration Emergency
Emergency Project

Categorical Exemption
Statutory Exemption

Nald

Reason Why Project is Exempt: Categorical exemption per Public Resources Code Sections 21083 and
21084 and 14 Cal. Regs. Section 15319.

Lead Agency Contact Person: Craig Murray. Area Codel/Telephone Extension: (805) 684-7214, x12
If filed by applicant: (Not Applicable)

1. Attach certified document of exemption finding.
2. Has a Notice of Exemption been filed by the public agency approving the project?

&7—5/@ |0 /2022~

Craig M. Murray, P.E. Date
General Manager
Carpinteria Sanitary District

P:\Engineering\Annexations\3266 Beach Club Rd\3266BCR_CEQA_NOE.doc

ATTACHMENT B



I
| COST ACCOUNTING AGREEMENT _

Applicant: The Hunter Family LLC
10121 Miller Avenue, Suite 200

Mailing Address:

Cupertinio, CA 95014

Telephone: (408) 255-4100
Fax: (408) 996-8425
E-mail Address: deke@hunterproperties.com

The cost of processing an application may exceed the initial deposit required. In order to
recover any additional costs associated with processing your application, the Local Agency
Formation Commission, LAFCO, has found it necessary to implement a provision of the Fee
Schedule that provides full cost recovery for processing an application.

|, _The Hunter Family LLC , the landowner and/or responsible Applicant,
agree to pay the actual costs pursuant to the Fee Schedule attached hereto, plus copying
charges and related expenses incurred in the processing of this application. | also understand
that if payment on any billings prior to final action is not paid within thirty (30) days, | agree that
processing of my application will be suspended until payment is received. In the event of
default, | agree to pay all costs and expenses incurred by LAFCO in securing the performance
of this obligation.

If the applicant is in non-compliance with an existing agreement, the applicant shall be
subject to LAFCO Policy Guidelines and Standards XIV, which identifies additional steps
that must be satisfied before a new application may be accepted.

In order to implement the cost accounting, please sign and date this statement indicating your
agreement to the cost accounting procedure and agreement. This signed agreement is
required for your application to be accepted for processing. Checks may be made payable to
LAFCO and delivered or mailed to the LAFCO Office at 105 East Anapamu Street, Rm 407,
Santa Barbara, CA 93101. If you have questions regarding your application, please contact
the LAFCO Office at (805) 568-3391.

M\ October 24, 2022

Applicant's Signature o Date
Derek K. Hunter Jr. on behalf of

The Hunter Family LLC

ATTACHMENT B



ATTACHMENT C
LAFCO Proposal Review Factors - Government Code 56668

3266 Beach Club Road Sphere and Annexation to the Carpinteria
Sanitary District File No. 22-09

Factor (a) Population and population density; land area and land use; per
capita assessed valuation; topography, natural boundaries, and
drainage basins; proximity to other populated areas; the likelihood
of significant growth in the area, and in adjacent incorporated and
unincorporated areas, during the next 10 years.

Response. The Beach Club Sphere and Annexation consist of one parcel APN
005-390-022 containing 0.43 acres with an existing single-family residence. The
site is surrounded by residential uses situated immediately adjacent to the Pacific
Ocean with direct beach access. The topography generally slopes southeast
downward towards the Pacific Ocean and Garrapato Creek.

The existing land use is residential. Parcel 005-390-022 is developed with a
3,543 square foot single-family residence, 380 square foot guesthouse, and 462
square foot garage and pool. The property would abandon the existing septic
system and connect to CSD main sewer line located approximately 200-feet from
the parcel within Padaro Lane. The proposal is for continued residential uses.
The land use designations and zoning are residential under County (Residential,
Res 4.6; Zoned 8-R-1).

The district’s collection system serves about 6,826 connections, of which 6,529
are residential and 297 are non-residential, representing 5,900 equivalent
residential units (EDUs), representing a population of about 16,700. The District
WWTP is currently permitted to treat an average daily flow of 2.5 MGD or 7,606
equivalent dwelling units. The treatment system- consists of pretreatment,
screening, grit removal, primary sedimentation, aerated activated sludge tanks,
secondary sedimentation, chlorination, and dechlorination. Treated water is
disposed via an ocean outfall located 1,000 feet out from the treatment plant from
Discharge Point No. 001 to the Pacific Ocean. Currently, the influent flow rate at
the WWTP is averaging approximately 1.143 MGD.

Wastewater volumes are projected to increase modestly to approximately 1.4
million gallons per day (MGD) by the year 2030, and ultimately to approximately
1.6 MGD. The ultimate buildout projections include annexation of several beach
communities not currently served by the District.

Assessed Valuation: The property is presently within Tax Rate Area 059012.
The assessed value of the parcel 005-390-022 is $3,335,604 for the land and
$1,009,082 for improvements. (Tax roll 2022-2023.) The overall tax rate will not
be affected by this change. The annexing agencies has existing indebtedness

ATTACHMENT C



Local Agency Formation Commission GC 56668 Factors
Beach Club Sphere & Anx-Carpinteria Sanitary District File No. 22-09

related to 2012 Wastewater Revenue Bonds. No property tax exchange is
required with this annexation.

Factor (b) The need for organized community services, the present cost and
adequacy of governmental services and controls in the area,
probable future needs for those services and controls, probable
effect of the proposed incorporation, formation, annexation, or
exclusion and alternative courses of action on the cost and
adequacy of services and controls in the area and adjacent areas.

Response. The present cost and adequacy of services and controls for this
property is the responsibility of the landowner under County for land use
authority. The properties are currently served by a septic system. A new sewer
lateral would connect the properties to the main sewer line. The District has
stated it has the capacity to serve the properties. There are currently no
moratoriums on new sewer connections. The property will receive the same level
and range of service as other properties currently served by the District. The
existing sewer line is northerly on Padaro Lane at approximately 200 lineal feet.
The property is supplied water by Carpinteria Valley Water District.

Factor (c) The effect of the proposed action and of alternative actions, on
adjacent areas, on mutual social and economic interests, and on
the local governmental structure of the county.

Response. The property will receive the same level and range of service as
other properties currently served by the District. The existing sewer line is
northerly on Padaro Lane at approximately 200 lineal feet. Due to local
topography, a gravity sewer connection is not feasible for the subject property
and a grinder pump system is proposed. Private sewage ejector pumps and
private force mains would be required from the individual parcels based on area
topography. Private sewage ejector pumps and private force mains would be
required from the individual parcels based on area topography. No effects of this
action would alter the existing social and economic interests.

Factor (d) The conformity of both the proposal and its anticipated effects with
both the adopted commission policies on providing planned,
orderly, efficient patterns of urban development, and the policies
and priorities set forth in Section 56377.

Response. The site is subject to the County’s Toro Canyon Planning Area
subject to the Toro Canyon Specific Plan which provides for the planned, orderly
and efficient development of the area by regulating development via standards
expressed in the plans and approving the entitlements and environmental
documentation regarding proposals. Santa Barbara LAFCO does not have
specific Policies for District Annexations however; the following are the Santa
Barbara LAFCO general Policies for providing planned orderly development:

ATTACHMENT C



Local Agency Formation Commission GC 56668 Factors
Beach Club Sphere & Anx-Carpinteria Sanitary District File No. 22-09

Policy 1. Any proposal for a change or organization or reorganization shall
contain sufficient information to determine that adequate services,
facilities, and improvements can be provided and financed by the
agencies responsible for the provision of such services, facilities,
and improvements.

Analysis.The District’'s Plan for Services for the properties outline the
adequate services, facilities, and improvements.

Policy 2. All lands proposed for annexation to cities shall be pre-zoned prior
to the submission of an application to the Local Agency Formation
Commission. The City shall be lead agency for environmental
review in such cases, and environmental documentation shall
accompany the application.

Analysis. The properties would be annexed into the Carpinteria Sanitary
District and not a City, pre-zoning is not required. The properties
will be amended to be within the Districts Sphere of Influence.

Policy 3. Reorganization of overlapping and competing agencies or the
correction of illogical boundaries dividing agency service areas is
recommended. The Commission encourages reorganizations,
consolidations, mergers, or dissolutions where the result will be
better service, reduced cost, and/or more efficient and visible
administration or services to the citizens.

Analysis.The properties would be made contiguous to the District. The
District provides wastewater treatment for a 3.1 square mile area
located in the Carpinteria Valley. No other competing agencies
could provide sewer service.

Policy 4. In order to minimize the number of agencies providing services
proposals for formation of new agencies shall be discouraged
unless there is evidenced a clear need for the agency’s services
from the landowners and/or residents; there are no other existing
agencies that are able to annex and provide similar services; and
there is an ability of the new agency to provide for and finance the
needed new services.